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Standard aluminum / titanium footrest 

No. Cat. No. Element description Qty 
1 See part options below Standard footrest 1 

2 11-0522 Footrest clamp 2 

3 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 

4 - Footrest clamp with screw (2) 

Part options – footrest tubes 

No. Cat. No. Element description Qty 
1 / A Standard footrest for seat width 30 cm, black matt powder coated 1 

1 / B Standard footrest for seat width 32 cm, black matt powder coated 1 

1 / C Standard footrest for seat width 34 cm, black matt powder coated 1 

1 / D Standard footrest for seat width 36 cm, black matt powder coated 1 

1 / E Standard footrest for seat width 38 cm, black matt powder coated 1 

1 / F Standard footrest for seat width 40 cm, black matt powder coated 1 

1 / G Standard footrest for seat width 42 cm, black matt powder coated 1 

1 / H Standard footrest for seat width 44 cm, black matt powder coated 1 

1 / I Standard footrest for seat width 46 cm, black matt powder coated 1 

1 / J Standard footrest for seat width 48 cm, black matt powder coated 1 

1 / K Standard footrest for seat width 50 cm, black matt powder coated 1 
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Individual aluminum / titanium footrest 

No. Cat. No. Element description Qty 
1 See part options below Individual footrest 1 

2 11-0522 Footrest clamp 2 

3 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 

4 - Footrest clamp with screw (2) 

Part options – footrest tubes 

No. Cat. No. Element description Qty 
1 Individual footrest 1 
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Frame-closing bar 

No. Cat. No. Element description Qty 
1 See part options below Individual footrest 1 

2 11-0522 Footrest clamp 2 

3 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 

4 - Footrest clamp with screw (2) 

Part options – footrest tubes 

No. Cat. No. Element description Qty 
1 Frame-closing bar 1 
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Standard plastic footplatform 

No. Cat. No. Element description Qty 
1 See part options below Standard footplatform tube (Ø16mm or Ø20mm) 1 

2 11-0522 Footrest clamp 2 

3 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 

4 - Footrest clamp with screw (2) 

5 PLAT_G1_ABS Standard plastic plate 1 

6 PLAT_G1_ALU Standard aluminum reinforcement plate 1 

7 11-0519 (Ø20) / 11-0518 (Ø16) Upper clamp part 2 

8 11-1097(Ø20) / 11-1096 (Ø16) Lower clamp part 2 

9 SRU_DIN7991_M6X35 Inbus screw M6 x 35 4 

10 SRU_DIN7991_M5X10 Inbus screw M5 x 10 4 

11 31-0267 Self-locking nut M5 4 

Part options – footplatform tubes 
No. Cat. No. Element description Qty 

1 / A MG_02_SZ_30_PODNOZ Standard footplatform tube for seat width 30 cm, black matt powder coated 1 

1 / B MG_02_SZ_32_PODNOZ Standard footplatform tube for seat width 32 cm, black matt powder coated 1 

1 / C MG_02_SZ_34_PODNOZ Standard footplatform tube for seat width 34 cm, black matt powder coated 1 

1 / D MG_02_SZ_36_PODNOZ Standard footplatform tube for seat width 36 cm, black matt powder coated 1 

1 / E MG_02_SZ_38_PODNOZ Standard footplatform tube for seat width 38 cm, black matt powder coated 1 

1 / F MG_02_SZ_40_PODNOZ Standard footplatform tube for seat width 40 cm, black matt powder coated 1 

1 / G MG_02_SZ_42_PODNOZ Standard footplatform tube for seat width 42 cm, black matt powder coated 1 

1 / H MG_02_SZ_44_PODNOZ Standard footplatform tube for seat width 44 cm, black matt powder coated 1 

1 / I MG_02_SZ_46_PODNOZ Standard footplatform tube for seat width 46 cm, black matt powder coated 1 

1 / J MG_02_SZ_48_PODNOZ Standard footplatform tube for seat width 48 cm, black matt powder coated 1 

1 / K MG_02_SZ_50_PODNOZ Standard footplatform tube for seat width 50 cm, black matt powder coated 1 
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Individual plastic or carbon fiber footplatform 

No. Cat. No. Element description Qty 
1 See part options below Individual footplatform tube 1 

2 11-0522 Footrest clamp 2 

3 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 

4 - Footrest clamp with screw (2) 

5 Individual part Individual plastic or carbon fiberplate 1 

6 Individual part Individual aluminum reinforcement plate 1 

7 11-0519 (Ø20) / 11-0518 (Ø16) Upper clamp part 2 

8 11-1097(Ø20) / 11-1096 (Ø16) Lower clamp part 2 

9 SRU_DIN7991_M6X35 Inbus screw M6 x 35 4 

Part options – footplatform tubes 
No. Cat. No. Element description Qty 

1  Individual footplatform tube 1 
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Castors housing 

No. Cat. No. Element description Qty 
1 11-0599 Fork axle 2 X 1 

2 WID_4_5_GW Two-arm light fork, 3 holes 2 X 1 

3 WID_4_GW Two-arm extralight fork, 1 hole 2 X 1 

4 11-0711 Mono-arm fork, right, 3 holes 1 X 1 

5 11-0966 Mono-arm fork, left, 3 holes 1 X 1 

6 NAKR_ALU_16X1_WOL Nut M16x1 2 X 1 

7 PODKL_DIN988_12_18_1 Retaining wing DIN472 2 X 3 

8 LOZ_28-15-7_61902CX Ball-bearing 61902 2 X 2 

9 LOZ_28-12-8_6001NSK Ball-bearing 6001 2 X 1 

10 PODKL_DIN988_12_18_1 Steel spacer 2 X 2 

11 31-0301 Self-locking nut M12 2 X 1 

12 ORING_16X2_CX O-ring 2 X 2 

13 11-0110 Casters housing cap 2 X 1 

14 11-0832 Fork sleeve 2 X 1 
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Plastic castor 4” x 26 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 - 4” x 26mm plastic rim with tyre 2 x 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 x 2 

3 - Distance sleeve for bearings 2 x 1 

4 - Distance sleeve 2 x 1 

5 11-0583 Steel axle 2 x 2 

6 SRU_ISO7380_M6x60 Screw ISO7380 M6x60 2 x 2 

7 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 x 2 

8 K_426_P_45 4” x 26mm plastic castor set 2 x 1 
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Plastic castor 4” x 32 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 - 4” x 32mm plastic rim with tyre 2 X 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 X 2 

3 - Distance sleeve for bearings 2 X 1 

4 - Distance sleeve 2 X 1 

5 11-0583 Steel axle 2 X 2 

6 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 2 

7 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 X 2 

8 K_432_P 4” x 32mm plastic castor set 2 X 1 
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Aluminum caster 4” x 35 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 11-0851 4” x 35mm aluminum rim 2 X 1 

2 SRT_4 Solid rubber tire 2 X 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 X 2 

4 11-0583 Steel axle 2 X 1 

5 TUL_MOS_G21.3_F11/8 Distance sleeve for ball-bearings 2 X 1 

6 11-0413 Distance sleeve 2 X 2 

7 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 2 

8 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 X 2 

Set = 40 EUR 
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Aluminum castor 4” x 35 mm with sealed bearings for two-arm forks 

No. Cat. No. Element description Qty 
1 11-0799 Aluminum rim 4” x 35 mm 2 x 1 

2 SRT4 Black Rubber 4” x 35 mm 2 x 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 x 2 

4 11-0586 Steel driveshaft 2 x 2 

5 11-0479 Steel sleeve 2 x 1 

6 USZCZ_10x22x7_CX Simmering seal 2 x 2 

7 SRU_ISO7380_M6X60 Screw ISO7380 M6 x 60 INOX 2 x 1 

8 NARK_SAMOHAM_M6_A2 Self-locking nut M6 2 x 1 

9 PODK_DIN988_8_14_10 Steel washer 2 x 2 

10 11-0117 Aluminum cover 2 x 2 

11 11-0202 Aluminum washer 2 x 2 
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Plastic castor 4” x 26 mm for monoarm fork 

No. Cat. No. Element description Qty 
1 - 4” x 26mm plastic rim with tyre 2 x 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 x 2 

3 - Distance sleeve for bearings 2 x 1 

4 - Distance sleeve 2 x 1 

5 11-0589 Steel axle 2 x 2 

6 SRU_ISO7380_M6x50 Screw ISO7380 M6x50 2 x 2 

7 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 x 1 

8 K_426_P_36 4” x 26mm plastic castor set 2 x 1 

9 11-0711 Monoarm fork right 1 

10 11-0966 Monoarm fork left 1 
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Plastic castor 4” x 32 mm for monoarm fork 

No. Cat. No. Element description Qty 
1 - 4” x 32mm plastic rim with tyre 2 x 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 x 2 

3 - Distance sleeve for bearings 2 x 1 

4 - Distance sleeve 2 x 1 

5 11-0589 Steel axle 2 x 2 

6 SRU_ISO7380_M6x55 Screw ISO7380 M6x55 2 x 2 

7 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 x 2 

8 K_432_P_45_CZ 4” x 32mm plastic castor set 2 x 1 

9 11-0711 Monoarm fork right 1 

10 11-0966 Monoarm fork left 1 
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Aluminum castor 4” x 35 mm for monoarm fork 

No. Cat. No. Element description Qty 
1 11-0857 4” x 35mm aluminum rim 2 x 1 

2 SRT4 Black 4” x 35mm rubber 2 x 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 x 2 

4 11-0585 Steel axle 2 x 1 

5 11-0458 Distance sleeve 2 x 1 

6 SRU_ISO7380_M6x10 Screw ISO7380 M6x10 2 x 1 

7 SRU_ISO7380_M6x25 Screw ISO7380 M6x25 2 x 1 

8 11-0116 Aluminum sealing cap  2 x 1 

9 O-RING_27x2_CX O-ring sealing 2 x 1 
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Aluminum castor 4” x 35 mm with sealed bearings for monoarm forks 

No. Cat. No. Element description Qty 
1 11-0856 Aluminum rim 4” x 35 mm for sealed bearings and monoarm fork 2 x 1 

2 SRT4 Black Rubber 4” x 35 mm 2 x 1 

3A LOZ_22-8-7_608_NSK External ball-bearing 2 x 1 

3B LOZ_22-8-7_608_NSK Internal ball-bearing 2 x 1 

4 11-0588 Steel driveshaft 2 x 1 

5 11-0479 Steel sleeve 2 x 1 

6 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 x 2 

7 SRU_ISO7380_M6x45 Screw ISO7380 M6 x 45 INOX 2 x 1 

8 11-0120 External aluminum cover 2 x 1 

9 ORING_27X2 O-ring 2 x 2 

10 USZCZ_12x25x5 Simmering seal 2 x 2 

11 11-0119 Internal aluminum cover 2 x 2 
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Plastic castor 5” x 29 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 - 5” x 29mm plastic rim with tyre 2 X 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 X 2 

3 - Distance sleeve for bearings 2 X 1 

4 11-0413 Distance sleeve 2 X 2 

5 11-0583 Steel axle 2 X 1 

6 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 1 

7 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 X 1 

8 K_529_P_45 5” x 29mm plastic castor set 2 X 1 

9 PODKL_DIN125_A2_M6 Washer 2 X 1 
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Plastic castor 5” x 27 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 - 5” x 27mm plastic rim with tyre 2 X 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 X 2 

3 - Distance sleeve for bearings 2 X 1 

4 11-0413 Distance sleeve 2 X 2 

5 11-0583 Steel axle 2 X 1 

6 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 1 

7 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 X 1 

8 K_527_P 5” x 27mm plastic castor set 2 X 1 
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Aluminium  castor 5” x 27 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 - 5” x 27mm aluminium rim with tyre 2 X 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 X 2 

3 - Distance sleeve for bearings 2 X 1 

4 11-0413 Distance sleeve 2 X 2 

5 11-0583 Steel axle 2 X 1 

6 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 1 

7 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 X 1 

8 K_527_A_GSZ 5” x 27mm aluminium castor set 2 X 1 

9 PODKL_DIN125_A2_M6 Washer 2 X 1 
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Aluminum caster 5” x 35 mm for two-arm fork 

No. Cat. No. Element description Qty 
1 11-0804 5” x 35mm aluminum rim 2 X 1 

2 SRT5 Solid rubber tire 2 X 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 X 2 

4 11-0583 Steel axle 2 X 1 

5 TUL_MOS_G21.3F11/8 Distance sleeve for ball-bearings 2 X 1 

6 11-0413 Distance sleeve 2 X 2 

7 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 X 1 

8 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 X 1 

9 PODKL_DIN125_A2_M6 Steel washer 2 X 1 
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Aluminum castor 5” x 35 mm with sealed bearings for two-arm forks 

No. Cat. No. Element description Qty 
1 11-0803 Aluminum rim 5” x 35 mm 2 x 1 

2 SRT5 Black Rubber 5” x 35 mm 2 x 1 

3 11-0803 Ball-bearing 2 x 2 

4 11-0586 Steel driveshaft 2 x 2 

5 TUL_STAL_G4,8_F11/8 Distance sleeve for bearings 2 x 1 

6 USZCZ-10X22X7_CX Simmering seal 2 x 2 

7 SRU_ISO7380_M6X60 Screw ISO7380 M6X60 2 x 1 

8 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 x 1 

9 POK_DIN988_8-7_NSK Washer 2 x 2 

10 11-0118 Aluminum cover 2 x 2 

11 PODKL_DIN125_A2_M6 Washer 2 x 2 
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Plastic castor 5” x 29 mm for monoarm fork 

No. Cat. No. Element description Qty 
1 - 5” x 29mm plastic rim with tyre 2 x 1 

2 LOZ_26-10-8_6000CX Ball-bearing 2 x 2 

3 - Distance sleeve for bearings 2 x 1 

4 11-0413 Distance sleeve 2 x 1 

5 11-0589 Steel axle 2 x 1 

6 SRU_ISO7380_M6x55 Screw ISO7380 M6x55 2 x 1 

7 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 x 1 

8 K_529_P_45 5” x 29mm plastic castor set 2 x 1 

9 11-0711 Monoarm fork right 1 

10 11-0966 Monoarm fork left 1 

11 PODKL_DIN125_A2_M6 Washer 2 x 1 



23 

Aluminum castor 5” x 35 mm for monoarm fork 

No. Cat. No. Element description Qty 
1 11-0855 5” x 35mm aluminum rim 2 x 1 

2 SRT5 Black 5” x 35mm rubber 2 x 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 x 2 

4 OS_K_A1 Steel axle 2 x 1 

5 TUL_MOS_L10,5_F10/8 Distance sleeve for bearings 2 x 1 

6 SRU_ISO7380_M6x10 Screw ISO7380 M6x10 2 x 1 

7 SRU_ISO7380_M6x25 Screw ISO7380 M6x25 2 x 1 

8 KAPSEL_K_A1 Aluminum cover 2 x 1 

9 O-RING_27X2_CX O-ring sealing 2 x 1 
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Aluminum castor 5” x 35 mm with sealed bearings for monoarm fork 

No. Cat. No. Element description Qty 
1 11-0858 Aluminum rim 5” x 35 mm for sealed bearings and monoarm fork 2 x 1 

2 SRT5 Black Rubber 5” x 35 mm 2 x 1 

3 LOZ_22-8-7_608_NSK Ball-bearing 2 x 2 

4 11-0588 Steel driveshaft 2 x 1 

5 TUL_STAL_G4,8_F11/8 Distance sleeve for bearings 2 x 1 

6 NAKR_SAMHAM_M6_A2 Self-locking nut M6 2 x 1 

7 SRU_7380_M6X45 Screw ISO7380 M6 x 45 2 x 1 

8 11-0120 External aluminum cover 2 x 1 

9 O-RING_27X2_CX O-ring 2 x 1 

10 USZCZ_12X25X5 Simmering seal 2 x 1 

11 11-0119 Internal aluminum cover 2 x 1 

12 PODKL_DIN125_A2_M6 Washer 2 x 1 
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Removable sideguard for 44 cm rear seat height 

No. Cat. No. Element description Qty 
1 See options list below Sideguard aluminium part, for 44 cm rear seat height 2 X 1 

2 See options list below Fender with mudguard 2 X (1) 

3 See options list below Simple fender 2 X (1) 

4 PODKL_BOK_F20/9 Aluminium washer 2 X 3 

5 SRU_DIN7991_M6X12 Screw M6 x 12 2 X 3 

6 NAKR_BOK_M6 M6 aluminum nut 2 X 3 

7 NAKLEJKA_ALU_GTM_D0 Aluminium sticker with GTM logo 2 X 1 

Part options – sideguard aluminium part 

No. Cat. No. Element description Qty 
1 / A BOK_MG07_ZEB_WYC_ULP Sideguard aluminium part, for 44 cm rear seat height, right 1 

1 / B BOK_MG07_ZEB_WYC_ULL Sideguard aluminium part, for 44 cm rear seat height, left 1 

Part options – fender with mudguard 

No. Cat. No. Element description Qty 
2 / A ABS_MG07_BL_P Fender with mudguard, plastic ABS, right (1) 

2 / B ABS_MG07_BL_L Fender with mudguard, plastic ABS, left (1) 

2 / C - Fender with mudguard, carbon fibers, right (1) 

2 / D - Fender with mudguard, carbon fibers, left (1) 

Part options – Simple fender 

No. Cat. No. Element description Qty 
3 / A ABS_MG07_PR_P Simple fender, plastic ABS, right (1) 

3 / B ABS_MG07_PR_P Simple fender, plastic ABS, left (1) 

3 / C - Simple fender, carbon fibers, right (1) 

3 / D - Simple fender, carbon fibers, left (1)



26 

Removable sideguard for 42 cm rear seat height 

No. Cat. No. Element description Qty 
1 See options list below Sideguard aluminium part, for 42 cm rear seat height 2 X 1 

2 See options list below Fender with mudguard 2 X (1) 

3 See options list below Simple fender 2 X (1) 

4 PODKL_BOK_F20/9 Aluminium washer 2 X 3 

5 SRU_DIN7991_M6X12 Screw M6 x 12 2 X 3 

6 NAKR_BOK_M6 M6 aluminum nut 2 X 3 

7 NAKLEJKA_ALU_GTM_D0 Aluminium sticker with GTM logo 2 X 1 

Part options – sideguard aluminium part 

No. Cat. No. Element description Qty 
1 / A BOK_MG10_ZEB_WYC_ULP Sideguard aluminium part, for 42 cm rear seat height, right 1 

1 / B BOK_MG10_ZEB_WYC_ULL Sideguard aluminium part, for 42 cm rear seat height, left 1 

Part options – fender with mudguard 

No. Cat. No. Element description Qty 
2 / A ABS_MG10_BL_P Fender with mudguard, plastic ABS, right, for 42 cm rear seat height (1) 

2 / B ABS_MG10_BL_L Fender with mudguard, plastic ABS, left, for 42 cm rear seat height (1) 

2 / C - Fender with mudguard, carbon fibers, right, for 42 cm rear seat height (1) 

2 / D - Fender with mudguard, carbon fibers, left, for 42 cm rear seat height (1) 

Part options – simple fender 

No. Cat. No. Element description Qty 
3 / A ABS_MG10_PR_P Simple fender, plastic ABS, right, for 42 cm rear seat height (1) 

3 / B ABS_MG10_PR_P Simple fender, plastic ABS, left, for 42 cm rear seat height (1) 

3 / C - Simple fender, carbon fibers, right, for 42 cm rear seat height (1) 

3 / D - Simple fender, carbon fibers, left, for 42 cm rear seat height (1)
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Removable sideguard for 40 cm rear seat height 

No. Cat. No. Element description Qty 
1 See options list below Sideguard aluminium part, for 40 cm rear seat height 2 X 1 

2 See options list below Fender with mudguard 2 X (1) 

3 See options list below Simple fender 2 X (1) 

4 PODKL_BOK_F20/9 Aluminium washer 2 X 3 

5 SRU_DIN7991_M6X12 Screw M6 x 12 2 X 3 

6 NAKR_BOK_M6 M6 aluminum nut 2 X 3 

7 NAKLEJKA_ALU_GTM_D0 Aluminium sticker with GTM logo 2 X 1 

Part options – sideguard aluminium part 

No. Cat. No. Element description Qty 
1 / A 11-0075 Sideguard aluminium part, for 40 cm rear seat height, right 1 

1 / B 11-0074 Sideguard aluminium part, for 40 cm rear seat height, left 1 

Part options – fender with mudguard 

No. Cat. No. Element description Qty 
2 / A ABS_MG13_BL_P Fender with mudguard, plastic ABS, right, for 40 cm rear seat height (1) 

2 / B ABS_MG13_BL_L Fender with mudguard, plastic ABS, left, for 40 cm rear seat height (1) 

2 / C - Fender with mudguard, carbon fibers, right, for 40 cm rear seat height (1) 

2 / D - Fender with mudguard, carbon fibers, left, for 40 cm rear seat height (1) 

Part options – Simple fender 

No. Cat. No. Element description Qty 
3 / A ABS_MG13_PR_P Simple fender, plastic ABS, right, for 40 cm rear seat height (1) 

3 / B ABS_MG13_PR_P Simple fender, plastic ABS, left, for 40 cm rear seat height (1) 

3 / C - Simple fender, carbon fibers, right, for 40 cm rear seat height (1) 

3 / D - Simple fender, carbon fibers, left, for 40 cm rear seat height (1)
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Sideguard folding with the backrest 

No. Cat. No. Element description Qty 
1 See options list below Sideguard aluminium part, for 40 cm rear seat height 2 X 1 

2 See options list below Fender with mudguard 2 X (1) 

3 See options list below Simple fender 2 X (1) 

4 PODKL_BOK_F20/9 Aluminium washer 2 X 3 

5 SRU_DIN7991_M6X12 Screw M6 x 12 2 X 3 

6 NAKR_BOK_M6 M6 aluminum nut 2 X 3 

7 NAKLEJKA_ALU_GTM_D0 Aluminium sticker with GTM logo 2 X 1 
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Removable armrest 

No. Cat. No. Element description Qty 
1 See options list below Sideguard aluminium part, for 40 cm rear seat height 2 X 1 

2 See options list below Fender with mudguard 2 X (1) 

3 See options list below Simple fender 2 X (1) 

4 PODKL_BOK_F20/9 Aluminium washer 2 X 3 

5 SRU_DIN7991_M6X12 Screw M6 x 12 2 X 3 

6 NAKR_BOK_M6 M6 aluminum nut 2 X 3 

7 NAKLEJKA_ALU_GTM_D0 Aluminium sticker with GTM logo 2 X 1 
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Scissor brakes with clamps 

No. Cat. No. Element description Qty 
1 HAM_SPORT_L Scissor brake, left 1 

2 HAM_SPORT_P Scissor brake, right 1 

3 KLAMRA_HAM_19-30 Brake clamp 2 
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Side brakes with clamps 

No. Cat. No. Element description Qty 
1 HAM_STD_LEWY_MBL Side brake, left 1 

2 HAM_STD_PRAWY_MBL Side brake, right 1 

3 KLAMRA_HAM_19-30 Brake clamp 2 
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Front mounting point for removable sideguard 

No. Cat. No. Element description Qty 
1 11-0308 Outer saddle washer 2 X 1 

2 11-0309 Inner saddle washer 2 X 1 

3 NAKR_SAMOHAM_M6_A2 Self-locking nut M6 2 X 1 

4 11-0319 Clamping disc 2 X 1 

5 SPREZ_BOK Spring 2 X 1 

6 SRU_ISO7380_M6X55 Bolt M6 x 55 2 X 1 
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Left mounting point of folding backrest mechanism 

No. Cat. No. Element description Qty 
1 11-0310 Saddle washer 1 

2 11-0309 Saddle washer 1 

3 11-0307 Saddle washer 2 

4 11-0545 Angle setting plate for left side 1 

5 11-0405 Steel sleeve 1 

6 NAKR_SAMPHAM_M6_CX Self-locking nut M6 1 

7 31-0576 Locking mechanism steel sleeve 1 

8 NAKR_SAMOHAM_M8_CX Self-locking nut M8 1 

9 31-0580 Locking steel bolt 1 

10 SPREZ_ZAMKA Spring 1 

11 SRU_ISO_7380_M6X55 Bolt M6 x 55 1 

12 - Steel link 1 

13 - Plastic transparent link integument 1 

14 73-0071 Plastic link cover 2 

15 ZACISK_LINKI Metal clips 2 

16 ORING_21X2 O-ring 2 

17 KAP_RAM_FI30_GRAW_L Rear frame aluminum cap, left 1 
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Right mounting point of folding backrest mechanism 

No. Cat. No. Element description Qty 
1 11-0310 Saddle washer 1 

2 11-0309 Saddle washer 1 

3 11-0307 Saddle washer 2 

4 11-0546 Angle setting plate for right side 1 

5 11-0405 Steel sleeve 1 

6 NAKR_SAMOHAM_M6_CX Self-locking nut M6 1 

7 31-0576 Locking mechanism steel sleeve 1 

8 NAKR_SAMOHAM_M8_CX Self-locking nut M8 1 

9 31-0580 Locking steel bolt 1 

10 SPREZ_ZAMKA Spring 1 

11 SRU_ISO7380_M6X55 Bolt M6 x 55 1 

12 - Steel link 1 

13 - Plastic transparent link integument 1 

14 73-0071 Plastic link cover 2 

15 ZACISK_LINKI Metal clips 2 

16 ORING_21X2 O-ring 2 

17 KAP_RAM_FI30_GRAW_L Rear frame aluminum cap, right 1 
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Right side backrest mounting point of folding backrest mechanism for removable sideguards 

No. Cat. No. Element description Qty 
1 11-0546 Angle setting plate for right side 1 

2 11-0304 Saddle washer for removable sideguards 1 

3 11-0303 Saddle washer 1 

4 11-0300 Saddle washer 2 

5 NARK_SAMOHAM_M6_A2 Self-locking nut M6 2 

6 PODKL_DIN125_A2_M6 Steel spacer 1 

7 11-0774 Plastic receiver 1 

8 11-0405 Steel sleeve 1 

9 11-0158 Binder for angle setting plate 1 

10 PODKL_DIN125_A2_M6 Steel spacer 1 

11 31-0267 Self-locking nut M5 1 

12 SRU_ISO7380_M5X12 Bolt M5 x 12 1 

13 SRU_ISO7380_M6X60 Bolt M6 x 60 1 

14 SRU_ISO7380_M6X55 BOLT M6 x 55 1 

15 11-0576 Lock nut for backrest bumper 1 

16 11-0397 Backrest bumper 1 
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Left side backrest mounting point of folding backrest mechanism for removable sideguards 

No. Cat. No. Element description Qty 
1 11-0545 Angle setting plate for left side 1 

2 11-0304 Saddle washer for removable sideguards 1 

3 11-0303 Saddle washer 1 

4 11-0300 Saddle washer 2 

5 NARK_SAMOHAM_M6_A2 Self-locking nut M6 2 

6 PODKL_DIN125_A2_M6 Steel spacer 1 

7 11-0774 Plastic receiver 1 

8 11-0405 Steel sleeve 1 

9 11-0158 Binder for angle setting plate 1 

10 PODKL_DIN125_A2_M6 Steel spacer 1 

11 31-0267 Self-locking nut M5 1 

12 SRU_ISO7380_M5X12 Bolt M5 x 12 1 

13 SRU_ISO7380_M6X60 Bolt M6 x 60 1 

14 SRU_ISO7380_M6X55 Bolt M6 x 55 1 

15 11-0576 Lock nut for backrest bumper 1 

16 11-0397 Backrest bumper 1 
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Backrest handle mounting system 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 11-0746 Push handles clamp, black anodised 2 

3 SRU_RACZ_M10X35 Mounting handle 2 

4 KOLEK_SPREZYSTY_3X6 Clamp pin 2 

5 PODKL_DIN988_10_16_1 Handle spacer 2 

6 KOR_KOPUL_R25 Plastic spherical caps 2 
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Aluminum pushhandle 

No. Cat. No. Element description Qty 
1 See part options below Aluminum pushhandle tube 1 

2 SPR_PLASKA Flat spring 1 

3 KOR_PLAS_R20 Black plastic 20mm flat cap 1 

4 GRIP_STD Standard grip 1 

Part options – pushhandle tube 

No. Cat. No. Element description Qty 
1 / A 11-0328 Aluminum pushhandle tube 33,5 cm long, black matt powder coated 1 

1 / B 11-0330 Aluminum pushhandle tube 42 cm long, black matt powder coated 1 

1 / C 11-0332 Aluminum pushhandle tube 43,5 cm long, black matt powder coated 1 

1 / D 11-0334 Aluminum pushhandle tube 52,5 cm long, black matt powder coated 1 
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Backrest without pushhandles 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 KOR_KOPUL_R25 Plastic spherical caps 2 
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Backrest height adjusting system 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 WKL_REG_OPARCIA Plastic sleeve 2 

3 SPR_PLASKA Flat spring 2 

4 RUR_OPAR_20X125 Backrest height adjusting tubes 2 

5 KOR_OPAR_KOPUL_25 Plastic spherical cap 2 
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Backrest with plastic foldable pushhandles 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 RACZ_SKLAD_PLAST Plastic foldable pushhandle 2 

3 KOLEK_WALCOWY_ALU Aluminum fixing pins 4 
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Backrest with screw-in pushhandles 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 11-0338 Steel handle 2 

3 GRIP_STD Rubber grip 2 

4 KOR_KOPUL_R25 Plastic spherical caps 2 
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Backrest with integral pushhandles 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 GRIP_STD Standard grip 2 
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Backrest with pushhandles in backrest tubes 

No. Cat. No. Element description Qty 
1 Individual part Backrest tubes 1 

2 BECZULKA_M6 Steel receiver 2 

3 See part options below Steel handle, right 1 

4 See part options below Steel handle, left 1 

5 GRIP_STD Standard grip 2 

6 PUC_25_G6_F22/6 Saddle washer 2 

7 PODKL_DIN125_A2_M6 Steel spacer 2 

8 SRU_RACZ_MRX40_M6X25 Clamp M6 2 
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Camberbar clamps without antitipp receiver 

No. Cat. No. Element description Qty 
1 See part options below Left camberbar clamp without antitipp receiver 1 

2 See part options below Right camberbar clamp without antitipp receiver 1 

3 KOR_KOPUL_R20 Black plastic spherical cap 2X1 

4 SRU_DIN912_M6X16 Screw DIN912 M6x16 2X2 

5 SRU_DIN912_M6X20 Screw DIN912 M6x20 2X2 

Part options – left camberbar clamp without antitipp receiver 

No. Cat. No. Element description Qty 
1 / A MOSTEK_MG07_STD_L_ST Left camberbar clamp for rear seat height 44 cm, without antitipp receiver 1 

1 / B MOSTEK_MG10_STD_L_ST Left camberbar clamp for rear seat height 42 cm, without antitipp receiver 1 

1 / C MOSTEK_MG13_STD_L_ST Left camberbar clamp for rear seat height 40 cm, without antitipp receiver 1 

Part options – right camberbar clamp without antitipp receiver 

No. Cat. No. Element description Qty 
2 / A MOSTEK_MG07_STD_P_ST Right camberbar clamp for rear seat height 44 cm, without antitipp receiver 1 

2 / B MOSTEK_MG10_STD_P_ST Right camberbar clamp for rear seat height 42 cm, without antitipp receiver 1 

2 / C MOSTEK_MG13_STD_P_ST Right camberbar clamp for rear seat height 40 cm, without antitipp receiver 1 
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Camberbar clamps with antitipp receiver 

No. Cat. No. Element description Qty 
1 See part options below Left camberbar clamp with antitipp receiver 1 

2 See part options below Right camberbar clamp with antitipp receiver 1 

3 KOR_KOPUL_R20 Black plastic spherical cap 2 X 1 

4 SRU_DIN912_M6X16 Screw DIN912 M6x16 2 X 2 

5 SRU_DIN912_M6X20 Screw DIN912 M6x20 2 X 2 

6 KOR_PLAS_R25 Black plastic 25mm Flat cap 2 X 1 

7 PUC_R25_G3_F12/6 Saddle washer 2 X 1 

8 PODKL_DIN125_A2_M6 Steel spacer 2 X 1 

9 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 X 1 

10 11-0522 Antitipper clamp 2 X 1 

11 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 X 1 

Part options – left camberbar clamp with antitipp receiver 

No. Cat. No. Element description Qty 
1 / A MOSTEK_MG07_STD_L_AT Left camberbar clamp for rear seat height 44 cm, with antitipp receiver 1 

1 / B MOSTEK_MG10_STD_L_AT Left camberbar clamp for rear seat height 42 cm, with antitipp receiver 1 

1 / C MOSTEK_MG13_STD_L_AT Left camberbar clamp for rear seat height 40 cm, with antitipp receiver 1 

Part options – right camberbar clamp with antitipp receiver 

No. Cat. No. Element description Qty 
2 / A MOSTEK_MG07_STD_P_AT Right camberbar clamp for rear seat height 44 cm, with antitipp receiver 1 

2 / B MOSTEK_MG10_STD_P_AT Right camberbar clamp for rear seat height 42 cm, with antitipp receiver 1 

2 / C MOSTEK_MG13_STD_P_AT Right camberbar clamp for rear seat height 40 cm, with antitipp receiver 1 
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Camberbar clamps for rear COG without antitipp receiver 

No. Cat. No. Element description Qty 
1 See part options below Left camberbar clamp for rear COG without antitipp receiver 1 

2 See part options below Right camberbar clamp for rear COG without antitipp receiver 1 

3 KOR_KOPUL_R20 Black plastic spherical cap 2X1 

4 SRU_DIN912_M6X16 Screw DIN912 M6x16 2X2 

5 SRU_DIN912_M6X20 Screw DIN912 M6x20 2X2 

Part options – left camberbar clamp for rear COG without antitipp receiver 

No. Cat. No. Element description Qty 
1 / A MOSTEK_MG07_ZER_L_ST Left camberbar clamp for rear COG for rear seat height 44 cm, without antitipp 

receiver 
1 

1 / B MOSTEK_MG10_ZER_L_ST Left camberbar clamp for rear COG for rear seat height 42 cm, without antitipp 
receiver 

1 

1 / C MOSTEK_MG13_ZER_L_ST Left camberbar clamp for rear COG for rear seat height 40 cm, without antitipp 
receiver 

1 

Part options – right camberbar clamp for rear COG without antitipp receiver 
No. Cat. No. Element description Qty 

2 / A MOSTEK_MG07_ZER_P_ST Right camberbar clamp for rear COG for rear seat height 44 cm, without antitipp 
receiver 

1 

2 / B MOSTEK_MG10_ZER_P_ST Right camberbar clamp for rear COG for rear seat height 42 cm, without antitipp 
receiver 

1 

2 / C MOSTEK_MG13_ZER_P_ST Right camberbar clamp for rear COG for rear seat height 40 cm, without antitipp 
receiver 

1 
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Camberbar clamps for rear COG with antitipp receiver 

No. Cat. No. Element description Qty 
1 See part options below Left camberbar clamp for rear COG with antitipp receiver 1 

2 See part options below Right camberbar clamp for rear COG with antitipp receiver 1 

3 KOR_KOPUL_R20 Black plastic spherical cap 2 X 1 

4 SRU_DIN912_M6X16 Screw DIN912 M6x16 2 X 2 

5 SRU_DIN912_M6X20 Screw DIN912 M6x20 2 X 2 

6 KOR_PLAS_R25 Black plastic 25mm Flat cap 2 X 1 

7 PUC_R25_G3_F12/6 Saddle washer 2 X 1 

8 PODKL_DIN125_A2_M6 Steel spacer 2 X 1 

9 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 X 1 

10 11-0522 Antitipper clamp 2 X 1 

11 SRU_DIN912_M6X25 Screw DIN912 M6x25 2 X 1 

Part options – left camberbar clamp with antitipp receiver 
No. Cat. No. Element description Qty 

1 / A MOSTEK_MG07_ZER_L_AT Left camberbar clamp for rear COG for rear seat height 44 cm, with antitipp receiver 1 

1 / B MOSTEK_MG10_ZER_L_AT Left camberbar clamp for rear COG for rear seat height 42 cm, with antitipp receiver 1 

1 / C MOSTEK_MG13_ZER_L_AT Left camberbar clamp for rear COG for rear seat height 40 cm, with antitipp receiver 1 

Part options – right camberbar clamp with antitipp receiver 
No. Cat. No. Element description Qty 

2 / A MOSTEK_MG07_ZER_P_AT Right camberbar clamp for rear COG for rear seat height 44 cm, with antitipp receiver 1 

2 / B MOSTEK_MG10_ZER_P_AT Right camberbar clamp for rear COG for rear seat height 42 cm, with antitipp receiver 1 

2 / C MOSTEK_MG13_ZER_P_AT Right camberbar clamp for rear COG for rear seat height 40 cm, with antitipp receiver 1 
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Camberbar 

No. Cat. No. Element description Qty 
1 See part options below Camberbar tube 1 

2 See part options below Camber inserts 2 

3 NAKR_ALU_16X1_WOL Nut M16x1 2 

4 See part options below Steel sleeve 2 

Part options – camberbar tube 
No. Cat. No. Element description Qty 

1 / A BELKA_30 Camberbar tube for seat width 30 cm, black matt powder coated 1 

1 / B BELKA_31 Camberbar tube for seat width 31 cm, black matt powder coated 1 

1 / C BELKA_32 Camberbar tube for seat width 32 cm, black matt powder coated 1 

1 / D BELKA_33 Camberbar tube for seat width 33 cm, black matt powder coated 1 

1 / E BELKA_34 Camberbar tube for seat width 34 cm, black matt powder coated 1 

1 / F BELKA_35 Camberbar tube for seat width 35 cm, black matt powder coated 1 

1 / G BELKA_36 Camberbar tube for seat width 36 cm, black matt powder coated 1 

1 / H BELKA_37 Camberbar tube for seat width 37 cm, black matt powder coated 1 

1 / I BELKA_38 Camberbar tube for seat width 38 cm, black matt powder coated 1 

1 / J BELKA_39 Camberbar tube for seat width 39 cm, black matt powder coated 1 

1 / K BELKA_40 Camberbar tube for seat width 40 cm, black matt powder coated 1 

1 / L BELKA_41 Camberbar tube for seat width 41 cm, black matt powder coated 1 

1 / M BELKA_42 Camberbar tube for seat width 42 cm, black matt powder coated 1 

1 / N BELKA_43 Camberbar tube for seat width 43 cm, black matt powder coated 1 

1 / O BELKA_44 Camberbar tube for seat width 44 cm, black matt powder coated 1 

1 / P BELKA_45 Camberbar tube for seat width 45 cm, black matt powder coated 1 

1 / Q BELKA_46 Camberbar tube for seat width 46 cm, black matt powder coated 1 

1 / R BELKA_47 Camberbar tube for seat width 47 cm, black matt powder coated 1 

1 / S BELKA_48 Camberbar tube for seat width 48 cm, black matt powder coated 1 

1 / T BELKA_49 Camberbar tube for seat width 49 cm, black matt powder coated 1 

1 / U BELKA_50 Camberbar tube for seat width 50 cm, black matt powder coated 1 

Part options – angle inserts 
No. Cat. No. Element description Qty 
2 / A KAMB_0ST_25_H Angle insert 0° 2 
2 / B KAMB_1ST_25_H Angle insert 1° 2 
2 / C KAMB_2ST_25_H Angle insert 2° 2 
2 / D KAMB_3ST_25_H Angle insert 3° 2 
2 / E KAMB_4ST_25_H Angle insert 4° 2 
2 / F KAMB_5ST_25_H Angle insert 5° 2 

Part options – steel sleeve 
No. Cat. No. Element description Qty 
4 / A TULEJ_M16X1X50 Sleeve for axle 12 mm 2 
4 / B TULEJ_M16X1X50_CAL Sleeve for axle 12,7 mm (⅟2”) 2 
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Standard wheel 24” with radial spokes 

No. Cat. No. Element description Qty 
1 - Standard radial wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 See options parts list Spokesguard 24” 2 X 1 

10 CALU_24 Aluminum pushrim 24” 2 X 1 

11 CSTAL_24 Steel pushrim 24” 2 X 1 

12 CTYT_24_352485 Titanium pushrim 24” 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 OP_ZAC_250/4,8_BIA Spokesguard connector 2 X 6 

16 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

17 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

18 NAKLAD_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28-12-8-6001CX Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with and without caps 

No. Cat. No. Element description Qty 

3 / A OS_12X98_B_KAP 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,8X98_B_KAP 12,7 mm ( ½”) axle without cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X98_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X98_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 

No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 

Part options – spokesguards 

No. Cat. No. Element description Qty 

9 / A OSL_SPR_24_BBARW Spokesguard 24”, transparent 2 X 1 

9 / B OSL_SPR_24_GTM Spokesguard 24”, transparent with GTM Logo 2 X 1 

Standard wheel 24” with crossed spokes 
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No. Cat. No. Element description Qty 
1 - Standard crossed wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 See options parts list Spokesguard 24” 2 X 1 

10 CALU_24 Aluminum pushrim 24” 2 X 1 

11 CSTAL_24 Steel pushrim 24” 2 X 1 

12 CTYT_24_352485 Titanium pushrim 24” 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 OP_ZAC_250/48_BIA Spokesguard connector 2 X 6 

16 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

17 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

18 NAKLAD_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28_12-8_6001CX Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with and without caps 

No. Cat. No. Element description Qty 

3 / A OS_12X98_K_KROTKI 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,8X98_B_KAP 12,7 mm ( ½”) axle without cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X98_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X98_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 

No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 

Part options – spokesguards 

No. Cat. No. Element description Qty 

9 / A OSL_SPR_24_BBARW Spokesguard 24”, transparent 2 X 1 

9 / B OSL_SPR_24_GTM Spokesguard 24”, transparent with GTM Logo 2 X 1 

Sport wheel 24” with crossed spokes 
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No. Cat. No. Element description Qty 
1 KOL_24_KRZ Sport crossed wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3A OS_12X103_Z_KAP Axle 12 mm with cap 2 X 1 

3B OS_12,8X104_B_KAP Axle 12,7 mm( ½“) without cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 OPONA_24_SS Schwalbe Speedair tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 See options parts list Spokesguard 24” 2 X 1 

10 CALU_24 Aluminum pushrim 24” 2 X 1 

11 CSTAL_24 Steel pushrim 24” 2 X 1 

12 CTYT_24_352485 Titanium pushrim 24” 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 OP_ZAZ_250/48_BIA Spokesguard connector 2 X 6 

16 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

17 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

18 NAKLAD_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28-12-8_6001 Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X104_Z_KAP_Q 12 mm axle with tetra handle for sport crossed wheels 2 X 1 

4 / B -OS_12,8X104_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for sport crossed wheels 2 X 1 

Part options – spokesguards 

No. Cat. No. Element description Qty 

9 / A OSL_SPR_24_BBARW Spokesguard 24”, transparent 2 X 1 

9 / B OSL_SPR_24_GTM Spokesguard 24”, transparent with GTM Logo 2 X 1 
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All-terrain wheel 24” with radial spokes 

No. Cat. No. Element description Qty 
1 KOL_24_TER_CALU_CA All-terrain radial wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_22_TERENOWA Tube 24” for All-terrain tyres 2 X 1 

6 OPONA_24_S_TEREN All-terrain 24” tyre 2 X 1 

7 - Aluminum pushrim 24” for All-terrain wheels, black anodised 2 X 1 

8 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

9 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28-12-8_6001 Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with or without caps 

No. Cat. No. Element description Qty 

3 / A OS_12X103_Z_KAP 12 mm axle with cap for all-terrein radial wheels 2 X 1 

3 / B OS_12,8X104_B_KAP 12,7 mm ( ½”) axle without cap for all-terrein radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 
4 / A OS_12X104_Z_KAP_Q 12 mm axle with tetra handle for all-terrein radial wheels 2 X 1 
4 / B OS_12,8X104_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for all-terrein radial wheels 2 X 1 
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Spinergy L wheel 24” with 18 radial spokes 

No. Cat. No. Element description Qty 

1 See options parts list Spinergy L18 wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 CALU_24 Aluminum pushrim 24” 2 X 1 

10 CSTAL_24_GIETE_BL Steel pushrim 24” 2 X 1 

11 CTYT_24_GIETE_BL Titanium pushrim 24” 2 X 1 

12 NAKL_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

16 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – Spinergy L18 wheels 18 spokes 
No. Cat. No. Element description Qty 

1 / A L.24.18M.111X2 Spinergy L18 wheel 24” with black spokes 2 X 1 

1 / B L.24.18M.133X2 Spinergy L18 wheel 24” with red spokes 2 X 1 

Part options – ball bearings 
No. Cat. No. Element description Qty 

2 / A LOZ_CM_28,6X12_CX Ball bearing for 12 mm axles 2 X 2 

2 / B 31-0341 Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with caps 
No. Cat. No. Element description Qty 

3 / A OS_12X108_Z_KAP 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,7X109_Z_KAP 12,7 mm ( ½”) axle with cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 
No. Cat. No. Element description Qty 

4 / A OS_12X108_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X108_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 
No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 
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Spinergy LX wheel 24” with 12 radial spokes 

No. Cat. No. Element description Qty 

1 See options parts list Spinergy LX12 wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 CALU_24 Aluminum pushrim 24” 2 X 1 

10 CSTAL_24_GIETE_BL Steel pushrim 24” 2 X 1 

11 CTYT_24_GIETE_BL Titanium pushrim 24” 2 X 1 

12 NAKL_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

16 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – Spinergy L18 wheels 18 spokes 

No. Cat. No. Element description Qty 

1 / A LX.24.12M.111X2 Spinergy LX12 wheel 24” with black spokes 2 X 1 

1 / B LX.24.12M.133X2 Spinergy LX12 wheel 24” with red spokes 2 X 1 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_CM_28,6X12_CX Ball bearing for 12 mm aXles 2 X 2 

2 / B 31-0341 Ball bearing for 12,7 mm ( ½”) aXles 2 X 2 

Part options – axles with caps 

No. Cat. No. Element description Qty 

3 / A OS_12X108_Z_KAP 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,7X109_Z_KAP 12,7 mm ( ½”) axle with cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X108_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X108_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 

No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 

Spinergy SLX wheel 24” with 24 radial spokes 
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No. Cat. No. Element description Qty 
1 SLX.24.24M.111 Spinergy SLX wheel 24” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 CALU_24 Aluminum pushrim 24” 2 X 1 

10 CSTAL_24_GIETE_BL Steel pushrim 24” 2 X 1 

11 31-0094 Titanium pushrim 24” 2 X 1 

12 NAKL_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

16 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_CM_28,6X12_CX Ball bearing for 12 mm axles 2 X 2 

2 / B 31-0341 Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with caps 

No. Cat. No. Element description Qty 

3 / A OS_12X108_Z_KAP 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,7X109_Z_KAP 12,7 mm ( ½”) axle with cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X108_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X108_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 

No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 
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Standard wheel 26” with radial spokes 

No. Cat. No. Element description Qty 
1 - Standard radial wheel 26” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_24_S_1 Tube 24” for tyres 2 X 1 

6 See options parts list Schwalbe RightRun 24” tyre 2 X 1 

7 OPONA_24_SM+_CZ Schwalbe Marathon Plus 24” tyre 2 X 1 

8 OPONA_24_TU_WS3_RR Tufo 24” tubeless tyre 2 X 1 

9 See options parts list Spokesguard 24” 2 X 1 

10 CALU_24 Aluminum pushrim 24” 2 X 1 

11 CSTAL_24 Steel pushrim 24” 2 X 1 

12 CTYT_24_352485 Titanium pushrim 24” 2 X 1 

13 CSTAL_24_POWL Standard rubber covered pushrim 24” 2 X 1 

14 CIAG_24_TETRAGRIP Tetra silicone covered pushrim 24” 2 X 1 

15 OP_ZAC_250/4,8_BIA Spokesguard connector 2 X 6 

16 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

17 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

18 NAKLAD_NA_C_24 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28-12-8-6001CX Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with and without caps 

No. Cat. No. Element description Qty 

3 / A OS_12X98_B_KAP 12 mm axle with cap for standard radial wheels 2 X 1 

3 / B OS_12,8X98_B_KAP 12,7 mm ( ½”) axle without cap for standard radial wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X98_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X98_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 

Part options – Schwalbe RightRun tyres 

No. Cat. No. Element description Qty 

6 / A OPONA_24_SRR_SZ Schwalbe RightRun 24” tyre, gray 2 X 1 

6 / C OPONA_24_SRR_CE Schwalbe RightRun 24” tyre, red 2 X 1 

6 / D OPONA_24_SRR_N Schwalbe RightRun 24” tyre, blue 2 X 1 

Part options – spokesguards 

No. Cat. No. Element description Qty 

9 / A OSL_SPR_24_BBARW Spokesguard 24”, transparent 2 X 1 

9 / B OSL_SPR_24_GTM Spokesguard 24”, transparent with GTM Logo 2 X 1 
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Sport wheel 26” with crossed spokes 

No. Cat. No. Element description Qty 
1 Individual part Sport crossed wheel 26” 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3A OS_12X103_Z_KAP Axle 12 mm with cap 2 X 1 

3B OS_12,8X104_B_KAP Axle 12,7 mm ( ½“) without cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_26_S Tube 26” for tyres 2 X 1 

6 OPONA_26_S_SZ Schwalbe RightRun 26” tyre, gray 2 X 1 

7 OPONA_26_SM+E Schwalbe Marathon Plus 26” tyre 2 X 1 

8 OPONA_MS3_TU Tufo 26” tubeless tyre 2 X 1 

9 OSL_SPR_26_BBARW Spokesguard 26”, transparent 2 X 1 

10 CALU_26 Aluminum pushrim 26” 2 X 1 

11 CSTAL_26 Steel pushrim 26” 2 X 1 

12 CTYT_26 Titanium pushrim 26” 2 X 1 

13 NAKLAD_NA_C_26 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

14 OP_ZAC_250/4,8_BIA Spokesguard connector 2 X 6 

15 SRU_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

16 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – ball bearings 

No. Cat. No. Element description Qty 

2 / A LOZ_28-12-8_6001 Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_MC_28X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS12X104_Z_KAP_Q 12 mm axle with tetra handle for standard radial wheels 2 X 1 

4 / B OS_12,8X104_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for standard radial wheels 2 X 1 
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Spinergy SLX wheel 26” with 24 radial spokes 

No. Cat. No. Element description Qty 

1 SLX.26.24M.111 Spinergy SLX24 wheel 26” with black spokes 2 X 1 

2 See options parts list Ball-bearing 2 X 2 

3 See options parts list Axle with cap 2 X 1 

4 See options parts list Axle with tetra handle 2 X 1 

5 DETKA_26_S Tube 26” for tyres 2 X 1 

6 OPONA_26_S_SZ Schwalbe RightRun 26” tyre, gray 2 X 1 

7 OPONA_26_SM+E Schwalbe Marathon Plus 26” tyre 2 X 1 

8 OPONA_26_MS3_TU Tufo 26” tubeless tyre 2 X 1 

9 CALU_26 Aluminum pushrim 26” 2 X 1 

10 CSTAL_26_GIETE_BL Steel pushrim 26” 2 X 1 

11 CTYT_26 Titanium pushrim 26” 2 X 1 

12 NAKL_NA_C_26 Rubber cover for pushrims: aluminum, steel, titanium 2 X 1 

13 NAKL_ISO7380_M5X10 Screw M5x10 for pushrim mounting 2 X 6 

14 NAKR_SAMOHAM_M5 Self-locking nut M6 for pushrim mounting 2 X 6 

Part options – ball bearings 
No. Cat. No. Element description Qty 

2 / A LOZ_CM_28,6X12_CX Ball bearing for 12 mm axles 2 X 2 

2 / B LOZ_CC_28,6X12,8_CX Ball bearing for 12,7 mm ( ½”) axles 2 X 2 

Part options – axles with caps 
No. Cat. No. Element description Qty 

3 / A OS_12X108_Z_KAP 12 mm axle with cap for Spinergy wheels 2 X 1 

3 / B OS_12,7X109_Z_KAP 12,7 mm ( ½”) axle with cap for Spinergy wheels 2 X 1 

Part options – axles with tetra handle 

No. Cat. No. Element description Qty 

4 / A OS_12X108_Z_KAP_Q 12 mm axle with tetra handle for Spinergy wheels 2 X 1 

4 / B OS_12,8X108_Z_KAP_Q 12,7 mm ( ½”) axle with tetra handle for Spinergy wheels 2 X 1 
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Antitipper wheel 

No. Cat. No. Element description Qty 
1 11-0801 Antitipper anchorage 2 X 1 

2 11-0630 Anchorage cap 2 X 1 

3 KOLEK_SPREZYSTY_6X26 Spring pin 6 x 26 2 X 1 

4 LINKA_STAL_FI_1,5MM Spring mounting link 2 X 1 

5 31-0002 Spring 2 X 1 

6 TULEJA_WASA Plastic sleeve 2 X 1 

7 SRU_DIN912_M6X25 Screw M6x25 2 X 1 

8 PODKL_DIN_125_A2_M6 Steel washer M6 2 X 1 

9 11-0297 Saddle washer 2 X 1 

10 11-0366 Antitipper tube 2 X 1 

11 KOLEK_SPREZYSTY_6X36 Spring pin 6 x 36 2 X 1 

12 11-0195 Plastic flange 2 X 1 

13 SPR_PLASKA Flat spring 2 X 1 

14 11-0372 Telescope tube 2 X 1 

15 K_WAS Plastic castor 2 X 2 

16 PODKL_M6 Steel washer M6 2 X 2 

17 SRU_7380_M6X65_INOX Screw M6 x 65 2 X 1 

18 NAKR_SAMOHAM_M6_CX Self-locking nut M6 2 X 1 

19 KOR_PLAS_R20 Plastic cap 2 X 1 




